





































## Allergic vasculitis Treatment

According to different causes and symptoms, Allergic vasculitis treatment and medication is follow:

1. To remove the cause in order to reduce the antigen source, get rid focus of infection, such as viruses and bacteria infection. Disable protein allergy drugs and the impact of the opposite sex.

2. For upper respiratory tract infection, antibiotic treatment can be used, double-effect 80 × 104U penicillin intramuscular injection, 1 or 2 times a day. Or erythromycin 0.25g, daily for 4 times, oral; or Vanguard ADM.
3. In order to prevent the antibodies generated, reducing the formation of immune complexes to reduce the inflammatory response, taking MP 20 ~ 40mg, oral graded.
4. Colchicine 0.5mg, daily for 2 times, may have inhibited chemokine interleukin, inflammation and the role of the stability of lysosomal enzymes.
5. Indomethacin 25mg, daily for 3 times, there may be inhibition of prostaglandin synthesis.
6. Aspirin 0.3g plus persantine 25mg, daily for 3 times, and the role of inhibiting platelet aggregation.
7. Diaformin 50mg plus ethinylestradiol 2mg, daily for 2 times.
8. Dapsone 50mg, daily for 2 times.
9. In order to improve vascular function, available E100mg vitamins and vitamin C200mg, daily for 3 times

